



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	273473
		FECHA/DATE
		11/26/2015

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION					LONGITUD/ LENGTH	ANALISIS					
					%C	%Mn	%P	%S	%Si							
22510	10170398-10	0011161989	0011282546	325591	CUAD	6.000	0.2500	CBCSDN	STK	12.192	12192 mm	0.1800	0.9217	0.0153	0.0040	0.0145
22510	10170398-10	0011220302	0011282455	325591	CUAD	6.000	0.2500	CBCSDN	STK	12.192	12192 mm	0.1724	0.9556	0.0194	0.0053	0.0273
22510	10170398-10	0011161989	0011282455	325591	CUAD	6.000	0.2500	CBCSDN	STK	12.192	12192 mm	0.1800	0.9217	0.0153	0.0040	0.0145
22510	10170398-10	0011220302	0011282521	325591	CUAD	6.000	0.2500	CBCSDN	STK	12.192	12192 mm	0.1724	0.9556	0.0194	0.0053	0.0273
22510	10170398-10	0011161989	0011282521	325591	CUAD	6.000	0.2500	CBCSDN	STK	12.192	12192 mm	0.1800	0.9217	0.0153	0.0040	0.0145
22510	10170398-10	0011161988	0011282573	325591	CUAD	6.000	0.2500	CBCSDN	STK	12.192	12192 mm	0.1800	0.9217	0.0153	0.0040	0.0145
22510	10170398-10	0011161989	0011282557	325591	CUAD	6.000	0.2500	CBCSDN	STK	12.192	12192 mm	0.1800	0.9217	0.0153	0.0040	0.0145

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/		MECHANICAL	PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)				
22510	10170398-10	0011161989	0011282546	81	76	62	25	A500 Grado BC (	258079	Made in Mexico	
22510	10170398-10	0011220302	0011282455	86	81	70	25	A500 Grado BC (	157206	Made in Mexico	
22510	10170398-10	0011161989	0011282455	81	76	62	25	A500 Grado BC (	258079	Made in Mexico	
22510	10170398-10	0011220302	0011282521	86	81	70	25	A500 Grado BC (	157206	Made in Mexico	
22510	10170398-10	0011161989	0011282521	81	76	62	25	A500 Grado BC (	258079	Made in Mexico	
22510	10170398-10	0011161988	0011282573	81	76	62	25	A500 Grado BC (	258079	Made in Mexico	
22510	10170398-10	0011161989	0011282557	81	76	62	25	A500 Grado BC (	258079	Made in Mexico	